PONY

Pony Testing International Group

B b B E 2 UN38.3 5
Lithium Cell or Battery UN38.3 Test Summary

BA{E 8 Company information:
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EH ML Applicant Nightsearcher Ltd
A5 Name | 1" A @15 i % il 45 B 2 /] Guangdong 1YC battery manufacturer Co..Ltd
TERES XA E R T .
% 7 B GuanDu Development Zone, WengYuan County.Guangdong.China
Manufacturer | HLi% Tel. 020-3695615
BiFH E-mail | export-4@jycbattery.com.cn
FhE Website | WWW. JYCBATTERY.COM.CN
ARG Name | 4 2 AR BRI 45 BR 2 5] Pony Testing Group Shenzhen Co., Lid.
AR X AR L AR EERE T VE 1 . 283 2
T Huht Address | 3/F. of Building 2. Building 1, Xinhaosheng Industrial Park, Yonghe Road, Qiaotou
f‘[m il Community, Baoan District. Shenzhen, Guangdong, China
SR % Tel. | 86-755-26050909
#ifd E-mail | cst@ponytest.com
ik Website | www.ponytest.com
H S8 B Sample information:
oSl R R
El 3 L
s#m: iime LITHIUM ION BATTERY ;Hé*:;!; ? e BA7.4x13.2
p PACK ample mode
u X | £ = 1
RIGHALLS / S 74V 132Ah
Original tested type Sample parameter
¥ & i Bt Sample mass 545.2g #ilE TLI Wart-hour rating | 97.68Wh
H it o e ik 2 S Y it b R O b
cell or battery type Lithium ion battery Physical description Blue Prismatic
[ UN38.3 S J d AR5 ;
Original UN38.3 report No. Test report date
A s 1, =
UNSE 0 1ol S MLIWSBUB47639721 i 2017-08-07
UN38.3 Report No, Report date
No.: MPI60JCK276837U4
Code: 9vB92twz4d
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B Test method:
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United nations “recommendations on the TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria

38.3(ST/SG/AC.10/11/Rev.6)

00 B B4 Test item & conclusion:

MR Test item &5 i Conclusion BRI H Test item 451 Conclusion
T1: MRS -— TS: Ao e LN
Altitude Simulation AL Fass External short cireuit IRt Pass
T2: WBRM Wi Pass Tort i Pass
Thermal test Impact
Tgfr jﬁﬁu Mt Pass T7: AR it Pass
Vibration Overcharge
T4: #pii : T8: fAH =3
Shock o Forced discharge AL Pass
38.3.3 (f) /T :iﬁ? Not Applicable 3833 (g) 4~3& H Not Applicable
HaEA

Sample Picture
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L e U ELH
Sy EEInEwannERAHE arRARETHE (R, 283
LT B L L

ki i 38.3 K.
e Bk The tested samples meet the requirements of test items of the UNITED NATIONS
est Lonclusion f -
“Recommendations on the TRANSPORT OF DANGEROUS GOODS™ manual of TESTS AND
Criteria ST/SG/AC.10/11/Rev.6 38.3.
%1t Remark |/
%4 -k % %4 EM | 2021-07-01
Signature HBARSE T al Manager lssue date
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